
 

 

August 07, 2023 
 
City of Visalia, Community Development Department  
Paul Bernal, Director 
315 E. Acequia Ave. 

Visalia, CA 93291  

 

 

Re: Carleton Acres Specific Plan – Biochemical Oxygen Demand and Total Suspended Solids Calculations  

 

 

Mr. Bernal,  

 

We have prepared the calculations below using the best available standards and practices that were able to 

find. Our calculations reference a report prepared by Provost and Prichard titled Local Discharge Limits 

Development, that was prepared for the City of Visalia in March 2011, see Appendix A. We have also utilized 

the City of Visalia’s Sewer Master Plan, December 2005, to calculate an assumed volume of effluent for the 
[...]
Table 4-2:  Uniform Allocation of Local Limits ............................................................... 30 

Table 4-3:  IU Specific Allocation of Local Limits ........................................................... 31 

Table 4-4:  Comparison of Existing and Proposed Local Limits .................................... 32 

Table 4-5:  Fume Toxicity Discharge Screening Levels ................................................ 34 

 

 



   

Local Discharge Limits Development City of Visalia 

 

 iv  
H:\(1) AGENDAS for Council - DO NOT REMOVE\2011\6-20-2011\Item 11q Attachment - Visalia Local Limits Report.doc 

ABBREVIATIONS 

 

ACGIH ................................ American Conference of Governmental Industrial Hygienists 

AHL ................................................................................... Allowable Headworks Loading 

BOD ................................................................................... Biochemical Oxygen Demand 

CFR ...................................................................................... Code of Federal Regulations 

CTR ................................................................................................ California Toxics Rule 

EPA ........................................................ United States Environmental Protection Agency 

FOG .............................................................................................. Fats, Oils, and Grease 

GPD ........................................................................................................ Gallons Per Day 

IPP ................................................................................. Industrial Pretreatment Program 

IU................................................................................................................ Industrial User 

MAHL ................................................................ Maximum Allowable Headworks Loading 

MAIL ..................................................................... Maximum Allowable Industrial Loading 

MGD ............................................................................................. Million Gallons per Day 

NIOSH ............................................ National Institute for Occupational Safety and Health 

OSHA ...................................................... Occupational Safety and Health Administration 

POC .................................................................................................. Pollutant of Concern 

PPB .......................................................................................................... Parts Per Billion 

RWQCB ................................................................ Regional Water Quality Control Board 

SIU ............................................................................................ Significant Industrial User 

STEL ....................................................................................... Short Term Exposure Limit 

TSS ............................................................................................. Total Suspended Solids 

TWA-TLV ............................................. Threshold Limit Value – Time Weighted Average 

WDR ................................................................................ Waste Discharge Requirements 

WQ .............................................................................................................. Water Quality 

WQS ............................................................................................. Water Quality Standard 

WWTF ............................................................................... Wastewater Treatment Facility 

* .................................................................................................................... Multiplication 

 



   

Local Discharge Limits Development City of Visalia 

  Page ES-1  

H:\(1) AGENDAS for Council - DO NOT REMOVE\2011\6-20-2011\Item 11q Attachment - Visalia Local Limits Report.doc 

EXECUTIVE SUMMARY 
The City of Visalia has an approved Industrial Pretreatment Program. As such, the City 
is required to maintain and enforce local limits on the significant industrial users that 
discharge to the City’s wastewater treatment facility.  The existing local limits were 
developed in 1992. The Regional Water Quality Control Board is requiring the City to re-
evaluate their local limits. 

A list of potential pollutants of concern was developed based on available sampling and 
treatment facility data. A sampling plan was developed and implemented to collect 
additional data necessary to perform the local limits evaluation. Using the information 
collected, the local limits were evaluated.  The results of this evaluation are summarized 
in Table ES-1. 

Table ES-1:  Local Limits Summary 

Pollutant Existing Local 
Limit 

Calculated Local 
Limit 

Allocation 
Method 

Proposed Local 
Limit 

Arsenic 0.05 mg/L 0.05 mg/L Uniform 0.05 mg/L 
Boron 1.60 mg/L Not needed  None 
Cadmium 0.02 mg/L 0.08 mg/L IU Specific 0.02 mg/L 
Chromium 3.44 mg/L 5.59 mg/L Uniform 3.44 mg/L 
Copper 1.97 mg/L 2.14 mg/L IU Specific 1.97 mg/L 
Cyanide 0.16 mg/L 36.97 mg/L IU Specific 0.16 mg/L 
Lead 0.30 mg/L 0.48 mg/L IU Specific 0.30 mg/L 
Mercury 0.02 mg/L 0.04 mg/L IU Specific 0.02 mg/L 
Nickel 2.86 mg/L 5.53 mg/L IU Specific 2.86 mg/L 
Silver 0.76 mg/L 12.40 mg/L IU Specific 0.76 mg/L 
Zinc 0.64 mg/L 9.12 mg/L IU Specific 0.64 mg/L 
Pentachlorophenol 0.15 mg/L Not needed  None 
Oil & Grease 200 mg/L 609 mg/L Uniform 200 mg/L 
BOD5 18,161 lb/day 89,538 lb/day1 Not applicable 18,161 lb/day 
TSS 41,633 lb/day 41,633 lb/day1 Not applicable 41,633 lb/day 
1Plant design capacity 

 



  City of Visalia 

SECTION ONE  Local Discharge Limits Development 

  Page 1  

H:\(1) AGENDAS for Council - DO NOT REMOVE\2011\6-20-2011\Item 11q Attachment - Visalia Local Limits Report.doc 

1 INTRODUCTION 

The City of Visalia operates a wastewater treatment facility (WWTF) that collects the 
municipal wastewater generated from the City of Visalia and the Goshen Community 
Services District.  The WWTF treats typical domestic wastes as well as waste 
generated from commercial and industrial users.  Several of the industrial users served 
by the WWTF meet the definition of a Significant Industrial Users (SIUs) as defined by 
the United States Environmental Protection Agency (EPA) in 40 CFR 403.3.  SIUs are 
defined as: 

 Industries subject to Categorical Pretreatment Standards under 40 CFR 403.6 
and 40 CFR chapter I, subchapter N; 

 Any industry discharging an average of 25,000 gallons per day (gpd) or more of 
process wastewater; 

 Any industry that contributes a waste stream that makes up 5 percent or more of 
the average dry weather hydraulic or organic capacity of the WWTF; or 

 Any industry designated by the Control Authority to have a reasonable potential 
to adversely affect the WWTF’s operation. 

Table 1-1 lists the current SIUs and the reason they are considered SIUs. 

Table 1-1:  Current SIUs 

SIU Name SIU Reason SIU Name SIU Reason 

Advanced Food 
Products 

Discharge volume Mission Uniform Discharge volume 

Basic Chemical 
Solutions 

Categorical – 40 
CFR 442 

Pregis Innovative 
Packaging 

Potential to 
impact WWTF 

California Dairies Discharge volume Provisions Food Discharge volume 

ATC Plastics 
(previously Heller 

Performance Polymers) 

Potential to impact 
WWTF 

Visalia Custom 
Chrome 

Categorical – 40 
CFR 433 

JM Eagle Potential to impact 
WWTF 

Voltage 
Multipliers Inc. 

Categorical – 40 
CFR 469 

Josten’s Print. And 
Pub. 

Potential to impact 
WWTF 

Western Milling Potential to 
impact WWTF 

Kawneer Company Categorical – 40 
CFR 433 

  



  City of Visalia 

SECTION ONE  Local Discharge Limits Development 

  Page 2  

H:\(1) AGENDAS for Council - DO NOT REMOVE\2011\6-20-2011\Item 11q Attachment - Visalia Local Limits Report.doc 

Due to the fact that there are SIUs discharging to the WWTF, the City of Visalia is 
required to have an approved Industrial Pretreatment Program (IPP).  The City’s IPP 
was approved by the Regional Water Quality Control Board (RWQCB) on May 5, 1983. 

Part of the IPP requirements is the development and implementation of local limits.  
Local limits are designed to protect the operations of the WWTF and to ensure that its 
discharges, whether liquid, solid, or air, comply with State and Federal requirements. 
The EPA published the Local Limits Development Guidance document in July 2004.  
This document outlines the procedures to develop local limits.  In developing local limits 
the following factors may need to be considered: 

 the WWTF’s efficiency in treating and removing pollutants; 

 the WWTF’s history of complying with the Waste Discharge Requirements; 

 sludge disposal methods; and 

 worker health and safety concerns. 

The current local limits were developed in 1992.  The purpose of this project is to re-
evaluate those local limits and investigate the need for stricter or additional local limits. 

1.1 WWTF Information 

The WWTF treats sewage from the City of Visalia and the community of Goshen.  The 
combined population is approximately 125,000 with a service area of 30 square miles.  
The WWTF has a design capacity of 22 million gallons per day (MGD).  The average 
flow for the period of January 2007 to August 2010 was 12.18 MGD, with a maximum 
one day flow of 14.79 MGD. 

Sewage from the main trunklines enters two wet wells prior to entering the headworks of 
the WWTF.  The headworks consists of bar screens.  From the headworks, the flow 
goes to a set of four primary sedimentation basins.  From the primary basins, the 
wastewater is sent to one of four plastic media filled trickling filters.  From the trickling 
filters the water is sent to the aeration basins. The aeration basins precede the 
secondary sedimentation basins. After the sedimentation basins, the water is 
chlorinated prior to discharge.  The WWTF has the ability to discharge to Mill Creek, 
agricultural lands, and to onsite percolation ponds. A majority of the flow is discharged 
to Mill Creek, with the onsite percolation ponds being the discharge point when Mill 
Creek is not used. 

Sludge collected from the primary and secondary treatment processes is thickened in a 
pair of gravity belt thickeners. After thickening, the sludge is fed to one of six anaerobic 
digesters.  After digestion, liquid from the digesters is discharged to one of two sludge 
pits for settling of solids.  Supernatant from the sludge pits is pumped back to the 
headworks.   The solids from the digesters are pumped to thirty unlined sludge drying 



  City of Visalia 

SECTION ONE  Local Discharge Limits Development 

  Page 3  

H:\(1) AGENDAS for Council - DO NOT REMOVE\2011\6-20-2011\Item 11q Attachment - Visalia Local Limits Report.doc 

beds.  After 60 to 90 days, the sludge is transferred to an onsite stockpile area.  Once 
per year the stockpiled sludge is land applied to farmland in Merced County. 

There are several streams from within the plant that are sent back to the wet wells prior 
to the headworks for treatment.  These recycle streams are gravity thickener filtrate, 
secondary clarifier scum, supernatant from the sludge pits, decant from the sludge 
drying beds, and septage waste and chemical toilet waste.  The samples obtained for 
the plant influent include these flows. 

The WWTF accepts septage from licensed haulers.  The waste from the septage 
haulers is discharged at a point prior to the headworks to assure treatment by the entire 
WWTF process. The WWTF accepts approximately 11,599 gallons per day of septage 
from haulers. 

The processes employed in the treatment process will affect certain pollutant local limits 
due to inhibition levels that can disrupt the treatment process.  Additionally, the ability of 
the WWTF to remove pollutants will affect the local limits.  The interference and 
inhibition values are detailed in Section 2.4.3.  The WWTF removal efficiencies are 
detailed in Section 3.1. 

 

 

 

 

 

 

 

 

 

 

 

 

 

2 POLLUTANTS OF CONCERN 



  City of Visalia 

SECTION TWO  Local Discharge Limits Development 

  Page 4  

H:\(1) AGENDAS for Council - DO NOT REMOVE\2011\6-20-2011\Item 11q Attachment - Visalia Local Limits Report.doc 

Pollutants of Concern (POCs) are those pollutants that need to be controlled to protect 
the WWTF, its workers, and the disposal of the treated wastewater effluent and 
biosolids.  POCs are pollutants that may cause pass through or interference at the 
WWTF, cause problems in the collection system, or cause problems with the WWTF’s 
ability to dispose of the generated biosolids. 

The following sections discuss the various reasons a pollutant may be included in the 
list of POCs.  There may be numerous reasons to consider a pollutant a POC.  The fact 
that a pollutant is a POC does not mean that a local limit must be developed for it.  
Whether a local limit is needed for a POC is discussed in Section 4.  If a pollutant is 
determined to be a POC, data must be collected for it and a detailed evaluation of the 
POC must be performed.  

2.1 EPA POCs 

The EPA has established 15 pollutants that are often found in treatment plant effluent 
and biosolids.  The EPA considers these 15 pollutants to be POCs and need to be 
evaluated as part of any local limits evaluation.  These pollutants are listed in Table 2-1. 

Table 2-1:  EPA POCs 

EPA POCs 

Arsenic Cadmium 

Chromium Copper 

Cyanide Lead 

Mercury Nickel 

Silver Zinc 

Molybdenum Selenium 

BOD5 Total Suspended 
Solids 

Ammonia  

2.2 Existing Local Limits 

The City of Visalia has established local limits for several pollutants.  These pollutants 
are also considered POCs. Table 2-2 lists the pollutants that the City of Visalia currently 
regulates through a local limit. 

Table 2-2:  Existing Local Limits POCs 

Local Limits POCs 

Arsenic Boron 



  City of Visalia 

SECTION TWO  Local Discharge Limits Development 

  Page 5  

H:\(1) AGENDAS for Council - DO NOT REMOVE\2011\6-20-2011\Item 11q Attachment - Visalia Local Limits Report.doc 

Cadmium Chromium 

Copper Cyanide 

Lead Mercury 

Nickel Silver 

Zinc Pentachlorophenol 

Oil & Grease  

2.3 Waste Discharge Requirement POCs 

On September 21, 2006, the RWQCB issued Waste Discharge Requirements (WDR) 
for the City of Visalia WWTF.  The WDR contains pollutant limitations that the WWTF 
must comply with on the discharge to Mill Creek, the Use Area (agricultural lands), or to 
the onsite disposal ponds.  The pollutants that are regulated on the effluent are 
considered POCs.  Table 2-3 lists the pollutants that have limitations listed in the WDR. 

Table 2-3:  WDR POCs 

WDR POCs 

BOD5 TSS 

Oil & Grease Chlorides 

Lead Ammonia 

2.4 Other Reasons for POCs 

There are several other reasons that a pollutant may be included on the POC list 
according to the EPA Guidance Manual, including: water quality criteria, biosolid land 
application restrictions, and treatment plant inhibitions.  There are numerous pollutants 
that are listed under these criteria.  However, to be considered a POC at least one of 
the following conditions must be met: 

 The maximum pollutant concentration in the plant effluent is more than one-half 
the allowable effluent concentration required to meet a water quality criteria limit; 

 The maximum pollutant concentration in the sludge is more than one-half the 
applicable biosolids residual disposal limit; 

 The maximum pollutant concentration in a plant influent grab sample is more 
than one-half the inhibition threshold; or 

 The maximum pollutant concentration in a plant influent grab composite sample 
is more than one-fourth the inhibition threshold. 

2.4.1 Water Quality Criteria 



  City of Visalia 

SECTION TWO  Local Discharge Limits Development 

  Page 6  

H:\(1) AGENDAS for Council - DO NOT REMOVE\2011\6-20-2011\Item 11q Attachment - Visalia Local Limits Report.doc 